

EN 60332-1-2

Clause	Requirement + Test	Result - Remark	Verdict
	ZTT 3.0mm (ZTT 0978)		
5	Procedure		
	Sample lenght (600 ± 25 mm).....	615	P
	Approx. outer diameter (mm)	3,0	
	Flame application time (s)	60	P
6	Evaulation of test results		
	Not damaged area from bottom (mm of thickness).....	000	

Photo documentation**Before test****After test****Measurement list**

Device	Manufacturer	Type	Identification No.	Next calibration

-END OF TEST REPORT-